Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
‘_
3501.... (CYLINDER HEAD/CYLINDER BODY)
FE #5 RXEH pik %oy WX B 6 9=
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 500260121 LR EAF FE= R CYLINDER HEAD COVER 1




2 (380140030 7N Sk TR M6*35 BOLT

3 120280001 Nk CAP VALVE

4 380330020 AR R] Q/LX G 8.5_T15216-110D21 NUT

5 380180047 PIEYES STUD

6 (380340011 VaY;::L 3hs GB/T6170-M6 WASHER

7 [180420305 R INLET PIPE

8 380840011 Bt Q/LX G 8.22_T51150-300335 0-RING

9 380140131 7N A Sk A TR S GB/T16674.1-M6*110 BOLT

10 (380450138 ST 1P Q/LX G 8.7_T21004-061115 WASHER

11 (380960040 R4 E CYLINDER HEAD

12 380180023 KUK AR GB/T 899_A%_bm=1.5d_M8*28;%%|STUD

13 270960001 KAETE SPARK PLUG

14 [381150311 JE %

15 |140110002 . 1R R A PIN

16 |380140015 7N A Sk A TR S GBIT16674.1-M6*20 BOLT

17 |380600034 R DA:E Q/LX G 8.18_T41100-013180 PIN

18 |120150055 AL Sk 5 e 4 WASHER, CYLINDER COVER
19 |380600034 R DA:E Q/LX G 8.18_T41100-013180 PIN

20 [380760049 IKE W1#13_4ME19_K320_# BN L &

21 [380840067 EaEayicl Q/LX G 8.22_T51150-300350 0-RING

22 [120020118 LA CYLINDER BODY COMP
23 [120050042 AL AR o CYLINDER JASKET

24 380450427 S B Q/LX G 8.7_T21841-102020 WASHER

25 1380840119 A 0-RING

26 (120300004 AL Sk A ] CAP CDI

27 (380140002 AV PSFREATIE Yis GB/T5783-M6*16 BOLT

28 [120310002 T Sk e ) 7 5 4 WASHER, CYLINDER COVER




29 1380450459 T Q/LX G 8.7_T21904-102020 WASHER 2

30 (380140039 7N SV A TR AR GB/T16674.1-M6*8 BOLT 1

31 (380450021 T Q/LX G 8.7_T21903-061320 WASHER 1

7 —8
3502..... (CAMSHAFT/VALVE)
FE #5 RXEH pik ¥k WX B HE &3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [140400001 EERiE OIL SEAL, VALVE 2
2 [140020034 o ey CAMSHAFT COMP 1
3 |140450004 RITRRE CAM SHAFT COMP 2




4 [140510028 SRR SHAFT, VALVE ROCKER ARM
5 (140530001 R il oAl STOP PLATE, CAMSHAFT
6&7 1182?8823 BRI VALVE, IN & VALVE, EX

8 1140330003 AR S SPRING, VALVE OUTER

9 380220022 T RIS IRET GB/T819.1-M6*20 BOLT

10 [140380004 SANE: S R SPRING SEAT VALVE

11 140370001 AT AR i ] OUTER, SPRING SEAT VALVE
12 (140360001 AT P S INNER, SPRING SEAT VALVE
13 140390004 IR COTTER, VALVE

14 |140480003 AT TIRAET VALVE BOLT

15 (140290002 TR AR RS VALVE BOLT




3503... (CAM CHAIN/TENSIONER)

FE #s R EH ARAS BXEH BE 93
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 |140580013 1EI B §E SPROCKET, CAM 1
2 [140610012 IR E 2% CHAIN, CAM 1
3 |140960016 HES TR SLIDER ASSY 1
4 141000020 2K R IR GUIDE 1
5 (141040001 5 AE A el PIN, DOWEL, ADJUSTING PLATE 1
6 140750015 KRR E TENSTONER  ASSY 1
7 380840310 Bl 0-RING 1
8 380270005 T B SR ET 1
9 380140002 AN FVE 2L T M GB/T5783-M6*16 BOLT 9
10 140830004 Tk BE AR b WASHER 1
11 (380450056 -4 Q/LX G 8.7_T21900-081415 WASHER 1
12 380070009 VAY by Y GB/T5783-M6*10 BOLT 9




3504... (RIGHT CRANKCASE COVER)
FE #5 RXEH ARES WX B HE &3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [110600144 i A COVER COMP. , R. CRANKCASE 1
2 |110620017 A i B A COVER COMP. , R. CRANKCASE 1
3 |160400001 R HAEFAT WATER PUMP 1




4 1110700010 GIRGIN CAUGE, OIL LEVEL 1
5 [190810007 HE RN S CLUTCH LEVER 1
6 (381160009 ik CLUTCH LEVER ASSY 1
7 [160460006 RERAE COVER 1
8 380840512 A AR i 5 ) GASKET 1
9 |380840083 2 J ] Q/LX G 8.22_T51150-190088 0-RING 2
10 (380650090 MiE) OIL SEAL 1
11 [380840062 4} [ Q/LX G 8.22_T51150-300180 0-RING 1
12 380600002 ERDA:E PIN 2
13 191210001 EELEE] PIN 1
14 |380140019 7N FIE A TR A GB/T16674.1-M6*40 BOLT 10
15 |380140020 iy SRR AR BOLT 1
16 [150360006 MLk I 28 1
17 380600133 SENLEH PIN 2
18 (160490002 BHEN A 1
19 [160470005 AR S 1
20 380840352 % BT 1
21 |380450087 T4 P 1
22 [160410009 ESIERE i 1
23 160450004 R EIE Bk 5 SPRING 1
24 380540008 K Q/LX G 8.8_T22721-142005 GEAR, WATER PUMP 1
25 |110630001 ML AL SIGHT GLASS, OIL 1
26 1150350010 HUbRSIE RS & CLUTCH SEPERATING CAM 1
27 1381150166 JE 3 1
28 1380840016 B s Q/LX G 8.22-T51110-240500 1
29 380840231 Byl Q/LX G 8.22-T51110-180130 1
30 (380140128 IS A Sk A TR RS BOLT 3




31 380140015 AV PSFREATIE Yis GB/T16674.1-M6*20 BOLT 3
3505.... OIL PUMP/OIL FILTER COMP )

FE #s R EH PR Eichoy BXEH ¥E P
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK

1 |150010037 Ml Z= 4H A OIL PUMP ASSY 1

2 (380220027 T FUTRARET SCREW 2

3 380550011 SHERY B CLIP 1

4 [150070001 MHERY NI DRIVE GEAR, OIL PUMP 1

5 150020005 HERIZYL OIL PUMP CASE 1

6 (150060004 HMEE T OUTER ROTOR, OIL PUMP 1

7 [150050005 N1 LNNER ROTOR, OIL PUMP 1

8 1150080005 TR AL 5y SPINDLE, OTLPUMP 1




9 (380600011 ENAH PIN 1
10 [150030001 THZR T AR COVER, OIL PUMP GEAR 1
11 380220005 UK IRET SCREW, M4X12 2
12 1380840014 EaEayie] Q/LX G 8.22_T51110-240094 0-RING9. 4X 2. 4 2
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3506... (CLUTCH)
F5 “#5 PXXEH b5k ¥k BXEH HE 3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK

1 500280134 BEREN CLUTCH COMP 1




2 1190330039 Baas B OUTER COMP, CLUTCH
3 (190400029 HasthoENS CENTER COMP, CLUTCH

4 (190400002 BN EEHE A DISK, CLUTCH FRICTION
5 (190430001 T B A PLATE, CLUTCH

6 [190470020 JERR CLAMP PLATE

7 (190480005 AR LIFT PLATE

8 1190730018 HEFF TAPPET

9 190550037 B g SPRING, CLUTCH

10 (380070048 VAV By vis BOLT

11 |380480004 T 20 2 ] T23821-162420 WASHER

12 380500001 1o e SPLINE WASHER MAIN AXLE
13 (380630021 LIV GB/T 276-6003 BEARING, CLUTCH COVER
14 1190030037 WIR LBk GEAR, PRIMARY DRIVE
15 380480001 T 28 ] Q/LX G 8.9_T23822-162720 WASHER

16 |380810003 [ W2 F NUT

17 (380810003 [ 45 B NUT

18 |150150019 MR EshE SPROCKET, OIL PUMP




3507... (LCRANKCASE COVER/MAGNETO)
FE #5 RXEH ARES WX B HE =3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 270010135 TG L AL MAGNETO 1
2 (270020136 TG FELA T FLY WHEEL COMP 1
3 [270100084 Tg HALEE T #B A STSTOR ASSY 1
4 380140046 N FE A TR GB/T16674.1-M5*16 BOLT 2
5 [110480007 Rtk CABLE SLEEVE 1




6 (380070022 VAY; RreAIL Y BOLT

7 1380200008 VAYi: R TS BOLT

8 380600002 ERDA:E| PIN

9 |380840026 24} e WASHER

10 (110440001 AL SMALL CAP EYEHOLE

11 [110400075 Vi L. CRANKCASE COVER
380840004 e Wil 5 5 ) #R

12 1380840004 45 [ Q/LX G 8.22_T51110-300630 0-RING

13 |110460007 Wi = SCREW COVER

14 380140015 HE AR GBI/T16674.1-M6*20 BOLT

15 (110520174 I G BACKCOVER L. CRANKCASE

16 380840005 3 WASHER

17 |110430001 e et BIG CAP EYEHOLE

18 380140068 INFHIE TR M6*32 BOLT

19 1380140143 N A TR BOLT

20 380140031 7N VR A T R AR GBI/T16674.1-M6*55 BOLT

21 380140017 PN TR BOLT

22 [380630035 WK C1-HK101410 NEEDLE  BEARING

23 380140020 N A TR M6*50 BOLT

24 380140128 N VA A T A M6*45 BOLT




3508... (CRANKCASE)

FE #e R EH ARAS BXEH BE &3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [110080093 R kPSRN R. CRANKCASE ASSY 1
2 |110030186 T i A A L. CRANKCASE ASSY 1
3 [110100035 i A 4 2 s £ GASKET, CRANKCASE 1
4 110250025 Bk g (B) M10*242 STUD (B) 2




5 (110240031 B8 (A M10*248 STUD (A)
6 120280001 Nk SCREW COVER
7 1380840020 BEaic] Q/LX G 8.22_T51110-300350 0-RING
8 381150014 JE % SPRING, OIL FILTER ELEMENT
9 1150290001 ML A FILTER ELEMENT COMP
10 380650004 HES] 920%@34*7 0IL SFEAL
11 (380630008 Hli K BEARING
9,4 (380630006 MK GB/T 276-6006 BEARING
13 (380630007 Hli K BEARING
14 |380630035 T GB/T 290_HK101410 BEARING
15 [380140032 7N A Sk A TR AR BOLT
16 380140147 VAYi PRF=AI]: J i GB/T16674.1-M6*70 BOLT
17 380140057 7N Sk A TR AR BOLT M6 X 60
18 191230019 BB AR B E RLAR CLUTSH CABLE STAND
19 [380600001 SEATAY PIN
20 380740003 W BREATH PIPE
21 (380950004 (E CLAMP
22 (380140012 IS AR A TR AR BOLT
23 380140020 N S 22 TR AR BOLT
24 1380650083 MiE=) LK15_d=12_D=28_b=7_T HE#ZK|0IL SEAL
25 1380600034 SEATAY PIN
26 |110290018 e
27 (110290021 WEE
28 1110290022 e
29 1500270171 it 2 A A A
30 110290020 e
31 380630004 MK GB/T276 6202-RS BEARING




32 (380630005 Tl 7 GBIT276 6204 BEARING 1

2
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3509... (CRANKSHAFT/PISTON)
F5 “#5 PXXEH b5k - ¥iUR=3 BYXEH HE 3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 130070073 T EINH A PISTON RING 1
2 (380560018 22 141 Q/LX G 8.12_T31301-016100 CIRCLIP, PISTON PIN 2
3 [130060010 T IERH PISTON PIN 1
4 1130030073 T IE PISTON 1
5 130140074 A I T A CRANKSHAFT PISTON CONNETING R 1




6 380620001 i SEMI CIRCLAR KEY

7 fHH A 4 PIN, CRANK

8 LY NEEDLE BEARING, CONNECTING ROD)
9 EFF ROD, CONNECTING

10 RN A& BEARING, RADTAL BALL

11 agii CRANKSHAFT COMP, R

12 7 i Aw CRANKSHAFT, L

13 LTIV BEARING, RADTAL BALL

14 1 F 3 SPROCKET, TIMING

15 (380140041 7N A kv 2 TR A BOLT




3510... (MAINSHAFT\COUNTERSHAFT ASSY)
Fs #5 RXER ARBS BKXEWH ¥E &
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [191390082 | COUNTERSHAFT ASSY 1
2 1380540005 LY SEET 5] Q/LX G 8.8_T22720-153010 CIRCLIP 1
3 [191560010 B AR E 4 4 STARTING IDLE GEAR 1
4 (380820024 W& BUSH, STARTING IDLE GEAR 2
5 380540006 LY SEET ] THRUST WASHER 2
6 191420027 R — R A A DRIVN GEAR, 1ST 1
7 ]191460025 Rl =R A% DRIVEN GEAR, 3RD 1
8 380550010 4 8] WASHER 1
9 1380500002 14 e 4 ) Q/LX G 8.10_T24721-202616 WASHER 1
10 191480023 DU A 4G DRIVEN GEAR, 4TH 1
11 |191400061 2l Ay SPLINED CLAMP 1
12 191440024 Rl A A DRIVEN GEAR, 2TH 1
13 191500012 R AR A% DRIVEN GEAR, 5TH 1
14 |380540007 LI SEET ] WASHER 1
15 |191600001 F AR DRIVING SPROCKET 1
16 (191610001 FENEER [ E WR FIXTURE PLATE 1
17 380070009 VA by GB/T5783-M6*10 BOLT 9
18 [191250059 F A MAINSHAFT, TRANSMISSION ASSY 1
19 380540003 LRl CIRCLIP 1
20 1191280023 T RS R DRIVING GEAR, 2ND 1
21 191330011 FHIARE D)k DRIVING GEAR, 5TH 1
22 380500002 pixn e CIRCLIP, GEARSHIFT PLATE 1
23 |380550010 g1k 34 CIRCLIP 1
24 1191300019 FHIPUR A4 DRIVING GEAR, 4TH 1




25 (191290024 ThI =R DRIVING GEAR, 3RD 1
26 1191260031 Il MAINSHAFT, TRANSMISSTON 1
27 [380540004 L] Q/LX G 8.8_T22721-202705 CIRCLIP 1
28 1191350009 Tk E STARTING GEAR COMP 1
29 (500290084 FEIHhEN TRANSMISSION ASSY. 1
3511... (SPINDLE, KICK STARTER)
FE #e PR ARAE BXEH ¥E &3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 (380540012 L SEE] ] Wiie12 AME18 JRJE1 WASHER 1
2 380550031 ST P d=16; %1k CIRCLIP 1




3 (193400001 e T R A RATCHET GUIDE PLATE

4 380540013 L SEE]E] 16 4ME30 JESEL WASHER

5 1193350001 TR T3 SPRING. SPINDLE, KICK STARTER
6 [193330001 B WS RATCHET, STARTER DRIVE
7 1380550039 SHEY P CIRCLIP

8 (380540004 il JE 4 B THRUST WASHER

9 1193320022 EHE STARTING GEAR

10 193310013 s SPINDLE, KICK STARTER
11 193470005 52 P SPRING SEAT
12193340007 Bl 5 Ay 5 SPRING, KICK STARTER
13 (380820024 & SPRING BVSHING

14 380540015 LY SEET ] WASHER

15 193300046 JECH Bl 92AA MRiEA, AEL2; PEREFEQO9|SPINDLE, KICK STARTER




3512... (GEARSHIFT DRUM)
FE #e R EH ARAS BXEH BE &3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [380070015 VAY; iYL Vi GB/T5783-M6*22 BOLT, M6 X 22 1
2 (192190002 BB & STOPPER LEVER 1
3 (381160003 ik THRUST SPRING 1
4 1380070014 VAV i i BOLT, M6X25 1




5 (192100002 TR SHIFT CAM

6 380600003 JENLEH PIN, B4X10

7 (192080002 A SHIFT DRUM

8 (192130001 e Xt FORK, 3

9 1192120003 X3 FORK, 2

10 (192120002 X2 FORK, 1

11 [192120001 Y1 FORK SHAFT

12 380550007 CRERE] GB/T 894.1_A21200 CIRCLIP 12

13 (380050006 IS RUTURN SPRING, GEAR SHIFT
14 192370002 BRL PR IR GEAR CHANGE PLATE

15 (192330019 HedtifhH & GEAR SHIFT

16 [381160004 ik SPRING, GEAR CHANGE PLATE
17 380540008 LY SEET S PUSH WASHER

18 |380550008 LR GB/T 894.1_A21400 CIRCLIP

19 1193990001 Bk H 5

20 [192060002 AR AT DRUM COMP, GEARSHIFT

21 (192320074 B F e ARM COMP. GEARSHIFT




(STARTING MOTOR)

FE #e R EH ARAS BXEH BE &3
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [270350037 B LA STARTING MOTOR 1
2 380540011 e 7y B el GEAR, STARTING IDLE, BIG 4
3 1193200011 RSB I M A GEAR, STARTING IDLE, SMALL 1
4 1193230003 IR 143 %0 Sl SHAFT 1
5 (193190003 HHL D Bl UK U 0-RING 1
6 380190005 7S FIRAET SCREW 3




7 1193090023 O R N Nt HOUSING, STARTING CLUTCH 1
8 B R & S AE SIDE COVER, STARTING CLUTCH 1
9 (193240026 ELRIATSE STARTING CLUTCH ASSY 1
10 380630035 TRET K C1-HK101410 NEEDLE BEARING 2
11 (380140015 AN FVE 2L T M GB/T16674.1-M6*20 BOLT )
12 HEC B B o A B ) 2% 1

10

S

3514... (WATER COOLER)

FE #e PR ARAE BXEH ¥E =93
Ref No. Part No. Chinese Description Type English Description Q'ty REMARK
1 [160110004-0001 |5 #8501 TFIR R TORE A% s Sk [ A 2 1

160150002-0001

IR AR IR A

WATER TEMPERATURE SENSOR




3 [160120001-0001 |5iR#4hFE WATER TEMPERATURE CRUST ASSY
4 [160110001-0001 |7 iR #8444k BODY, WATER TEMPERATURE

5 |160130003-0001 |76 %% REAR LID, WATER TEMPERATURE
6 |380140023-0001 |/~ kik 4R M6_1.=18; %% F14% BOLT

7 [160320001-0001 |#Bh/K4H

8 3807600340001 |/K% WAE4 HMES_ K700 I /KE |PIPE

9 3809700230002 [Pl COLLAR

10 |380960040-0001 |%i/K & $1 i COLLAR

11 |160280016-0001 |XU EARLTS, M A7), Al |FAN

12 |380760015-0001 |[fLk/KE WATER PIPE

13 [380760028-0001 /K% WATER PIPE

14 [380950081-0002 |4 GB/T4358-12-0000000 COLLAR

15 [380760014-0001 |7/KZE iK% RISING PIPE, WATER PUMP

16 [160010013-0001 | gs it WATER COOLER

17 [160100002-0001 |Gz TF5 FAN THERMOSTIC SWITCH







